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Lithium Battery UN38.3 Test Report

I . Sample Description # i f#iA

Product Name

PR AR

Sample
Model BP702030
FmiS

Rechargeable Li-ion Battery
A 78 FL AR B L

Manufacturer

&R

DONGGUAN BLUE POWER TECHNOLOGY CO., LTD
ARSETI L AT BEDR R A IR

Manufacturer’s
Address

il s e v bk

102-2F, Building B, Songhu Yungu Dalang Innovation IndustrialPark, No 388, Yangxin
Road, Yangyong Village, Dalang TownDongguan, Guangdong, China

RSETT R A AT % 388 AT =4 KB IHT ke B #R —#k

Factory

T

DONGGUAN BLUE POWER TECHNOLOGY CO., LTD
ARSETH L AT BEUR RIS A IR A #

Address
Huht

102-2F, Building B, Songhu Yungu Dalang Innovation IndustrialPark, No 388, Yangxin
Road, Yangyong Village, Dalang TownDongguan, Guangdong, China

RIETT KW MR A BT 388 S AT =25 KB RIHT kI B #R—#k

Manufacturer’s
contact
information

HERKRER

Phone number E-mail address Website

CRERER FR R A bk o ik

zhanggj@cnbluepower.co
m

+86-769-82582666

Trade Mark
Bt

Cell Shape Prismatic Battery Size

2 kT EE%R# (32.5*20.0*7.0)
ISR MAETE (LXWXT) mm

Nominal
Voltage

PRk L

Limited
400mAh Charge
1.48Wh Voltage

75 HL PR ) BB R

Rated
Capacity
DERE

Standard
Charge Current

TR HETE HE LT

Maximum

Continuous
Charge End Charge

Current Current

BOkRF e SRS
i

Cut-off Voltage
T R L F

Standard Maximum
Discharge Discharge
Current Current

P HETBCFE FER BT B

Cell Number
ARG E

Cell Model
1PC BP702030
=EpowivR=s

Sample Mass

FmER

Sample

Physical Approximate Silver Cuboid
description R K7k
FEmYETS

6.94g

Receiving Date

B HH

Completing
2023.11.10 Date 2023.11.24
SeRH
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Lithium Battery UN38.3 Test Report
II. Standard ##E

UNITED NATIONS “Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.7+Amend.1 Section 38.3)

BREE GRIGAFRET ) H-EEIT OB IE 155 38.3 4.

M. Test Item AT H

T.1. XAltitude simulation & &4 T.5. XIExternal short circuit 4% i
T.2. XIThermal test i &% T.6. [limpact f# 7/ XICrush #f &
T.3. XVibration #E3) T.7. XIOvercharge T 7t H

T.4. XIShock T.8. XIForced discharge & | 5 H

IV. Test Method and Requirement Ji& =R E K

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall
be conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

A [ £ B B b 4 BRI 1A TR0 T.1 & T.5. 50 T.6 & T.8 H&A 7T I AhiRse m sits . 5
T7 W] LA RSB AE 150 T1 2 T5 i e ORISR B st AT, DA I 22 5 7 v T80 P 1 L i
Single cell batteries of B1#~B5#, B11#~B14# are full charged after one cycle;
Single cell batteries of B6#~B10#, B15#~B18# are full charged after twenty-five cycles;
Rechargeable cells of C1#~C5# are 50% charged after one cycle;
Rechargeable cells of C6#~C10# are 50% charged after twenty-five cycles;
Rechargeable cells of C11#~C20# are full discharged after one cycle;
Rechargeable cells of C21#~C30# are full discharged after twenty-five cycles;
Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%
FLE S E I B1#~B5#, B11#~B14#K 1 KGN R ZS s
FLHE L B6#~B10#, B15#~B18#A 25 IR IG A R A
Al 78 HL LS CL#~CB#A 1 IRTE G 50% 78 AR A s
A 78 B LS CE#~CLO0#A 25 IRTEHA 5 50% 78 AR AS 5
FI 78 B B CL1#~C20#0 1 IRIGFA 8 TR RS
A 78 B LR C21#~C30#4 25 IR 56 A T8 FIR A
IR B : 15-25°C, HEIEE: 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
REMRRENE, ATHUTARHE:
JR B3 25 (%)=(M1-M2)/M1x 100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss".

Arb: ML Z2RIGHTA R, M2 2R3 )a iiE . R ESURA B N RS EUE, AA“TC b

BHR
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Lithium Battery UN38.3 Test Report

Mass M of cell or battery Mass loss limit
PR B LV ) T B Joi B 45 R BRAE
M<1g 0.5%

1g<M<75g 0.2%

M>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

B Z A 0] LLE S0 H R sl AR A RS B it P, BRSBTSk (R

HBAh e, WM E . Bibr%s) , REMRERET ERMEUE .

In test T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

FEMR T.1 2 T4 b, IS IGHEE TSR Tolt . LA, TR K, I M5
OB L A S e BT P P S /N T AR REAT X 1R il HL R T 90%

T.1. Altitude simulation 75 B

Test method WA
Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5C).
A6 HLCS AT FR L Y 3 A T 755 BT 11.6 kPa R BT IR (2025°C) R A7 /D 6 /1N .
Requirement E3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

RSB E S I . oS A TCRERMTCH K, I AR 00 s sl e 106 ) T B
JEAINT HAEATIR — 3056 1 B R AT 90%.

T.2. Thermal test J& il

Test method MR

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+ 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

TG HL AR L BB AE R TR S 55 T 7242 C SR AT D 6 /NI, 3 AR IR 2 55 T--40+2°C
5 NAFIE D 6 /NI o AN AR 106 UL F5E 2 T P e KR [R] (1B A 30 4. IRFR P A AT, L5ERk 10
URAEHR, 34 TG 16 A AT Y £E PR IR P (2045 °C) RAEI 24 /INF o 3T R RS et A e i, 52585 T-4%
Uity TR 6 UL B (RIS ) 22/ Bk 12 /N
Requirement &R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.
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Lithium Battery UN38.3 Test Report

T.3. Vibration #&3l

Test method MR %

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

RS T R B TR & B, ARG RS AR, JEREHERR T SE AL R IR B . RSN IE RO,
XHEAARALE 7 Hz Fi1 200 Hz 2 [7], EIEI@J 7Hz, BN 15 5ot X —IRNISREAN =A TAHEEE R
BT AL A —TJ7 IR AR #T 12 9%, W3RN 3 /i) o Hor —ANRS) 77 7] 4 2 'ﬁlﬂﬁ?ﬁiﬁa

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

PEXT R AMZ AT, O RS AR BTN 12 T 5 (0 sl CREGEA/ N ), A sk 12 T3¢
I CRALHL ) A A F .

For cells and small batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency

increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is
then maintained until the frequency is increased to 200 Hz.

X HGEANEL I A 7 Hz JFaR, OR¥F 1 gn MR E, B RIRARIAT] 18 Hz. SRR HRME (R FF1E
0.8mm CEAIF% 1.6mm) , FHIGINAEE B R EE INE LA 3 8 gn (BZE 218 50 Hz) o PSR Ik fE R #F
£ 8 gn EL RS N3 200 Hz.

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak

acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

PRI M 7 HZ JFAG, fREF 1 gn RS RE, B EIAIZIAT] 18 Hz. NG K RIEIRFF(E 0.8mm
Cafif 1.6mm) , FEEG AR B B EME AR 2 gn IR L18 25HZ) .« HFUE(EMEEE fREFTE 2 gn
EL RS hn 2] 200 Hz.
Requirement Z3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

HUS AT UGB . o< oA, TCREZATEE K, FF HARAN 0 B Bl d i 7E U0 5 1T B H
JEAVINT AT IX — 50 7 LU 90%.

T.4. Shock M

Test method WX 5%

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

B L RS R M SR R AR IS e B b, SO SCHE R RN IR FEVB ) BT A 22 26T

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

BN HURS I 2 W B NS B2 150 gn MK R LI (] 6 ms B IEZ P b . A, KAHESE 2 g (E
I3 FE 50 gn MK RS2 1A] 11 ms [ 528 .
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Lithium Battery UN38.3 Test Report

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of
the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

TN I 2 IR TRy, RN d B 5 AR R i R ok o o /N8 r R JB e R 8208 8]y 6
ms, RAHL R BK P RF SRR [A] Dy 1dms. T T 2 202 F SRR 08 1) e/ IS T 2

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

100850 |

[ —y
\\ mass *

. i Acceleration( g.)=
Small batteries

whichever is smaller

50 g, or result of formula

¥ . I 30000
. Acceleration(g, )= || '
Large barteries Y mass *

whichever is smaller

*  Mass is expressed in kilograms.
H/MIEEAR s kv 55 S e 1]
150 gn Bl 545 R b s /N e 6ms

IEEE (gn) = (mﬂ)
mass

KA it 50 gn =l 545 R R D IE
30000
mass

B EE (gnd = [(

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

BEAS R BRI A — A ELAHEE ELAY RO B R i 2 3 S R IE T [ 485 —ikphly, SRR R ITMA R =
ik, BIL252 18 i
Requirement &3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

RSB ZUE B e . ol oA . TomERA o K, I ELARE A0 s sl B B R 16 e T % H
JE AN T HAEREAT X — 56 AT LR A 90%.

T.5. External short circuit #h4E %

Test method MR G

The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small batteries,
and 12 hours for large cells and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to
one short circuit condition with a total external resistance of less than 0.1 ohm.

TR0 PR OSBRI 7 SN — BN a], DAL AN il B 2 SURR GE Mk B 57+4°C o i FA [E) KR H
OB L R RO AT SRR B HY 5 IR I A 18] 5 ZEP AL 0 . XA A R ANGFPRAG 38, %/
RO/ L 75 A LR B R ICE 220 6 AN/, 0 TR RS AR i 2 /D TRCE, 12 AN/ . AR5 A LS
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Lithium Battery UN38.3 Test Report

HLTE 57+4°C T4 i

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

Jod B R 2L B S B AP 2 IR M B 57+4°C J5 B0 FFEE 1/NSE, BRSO, Sl fE TR B T R
S R A B ) B KT E ) — B .

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

T DOV ZNBIY B 28 2 BAZAE A B il B2 R 2547
Requirement E3k

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

HE AT HL AN iR FE AN I 170°C, I BAE RIS IS AR T S50 )5 6 /N TGk, o, oK.

T.6. Impact / Crush ##/HE

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
WP R - #d GEH TEARTSET 18.0 =K BL EMFEFETE #-ED

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a
height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

RE B S B RS A A TE IR 1 F, —AR 316 BYAE AN M REE 0, BNFEELAR 15.8 22K
0.1 2K, KEED 6 HK, siithmKimiRE, M oFHZ KHE. K 59.1 T5+0.1 T 5 i) HAEM
61+2.5 JEUK 5 2 2k V4 B BR IR AT AL, A H] — DN TUF-I50A R R L X v 4 B B ) B /) R 3 B 2P T
TN AP EPE BVE TE H 51 SR R K S R & 90 JE% T .

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm £ 0.1mm diameter curved surface lying across the
centre of the test sample. Each sample is to be subjected to only a single impact.

AT AR, S PR AT T SRS A T O U EAR 15.8+0.1 220K 25 il 5% 1H ) 20l
Ho B RAE2Z .

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)

WRBPBR- HrE G THRAETE, RIR, B m/a S M E A S B AR T 18.0 =K)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with

a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first
of the three options below is reached.

o RSB S A TSAE AP I BB, F ) BEZETINR, 7R3 — ANl i BB K278 1.5
cm/s. HFEFFLEAT, HEIHIMPL T =MiEiiz —:
(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV;
(c) The cell is deformed by 50% or more of its original thickness.
()7t /315 %] 13 kN + 0.78 kN;
(b) HL S R B 2220 100mV;
(c) ST AR i B SR 46 J3 FE 1Y) 50% B BE £ .
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

Report No. it %5 %5 : NCT23045867XB1-1 Page 7 of 23 55771 3£23 71
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Lithium Battery UN38.3 Test Report
mV B2, ST AR R D IE R G JF ) 50%, BV A f# R

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

AT TR Bl AR 2 P S 2T DA i B PR TR s o L1006 T T RS L MG P 3 3 Tt o B A T LS M5 0 i
L7 18] J
Each test cell or component cell is to be subjected to one crush only. The test sample shall be

observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

BEASRE HLE E L E éﬁﬁﬂﬁi IR XAk U SE 6 /NS o 1T 2 - BT oA e H Atk e
R BURE FL O LS LA AT

Requirement E3k

Cell and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after test.

RGOSR R SR LR A e AN 170°C, JF BRI R b R 50 5 6 /iy ek, o K.
T.7. Overcharge X7

Test method MR F %

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

78 HL R UL g 1 3 A ) R KRR 7 P R R o R B N R A0
@ When the manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of

the test shall be 1.2 times the maximum charge voltage.
(@) il ek P 1 1) 78 LR IR AN K T A8 RN, X6 1) /) v e 2o R e K 7 P P P ) 9 5 B 22 AR T
B HIBUNE .
(b) i P A 10 70 P PR KT 18 AR, T ) /) B S S P b e K 78 L L R Y 1.2 1%
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
IS RLAE PRI BN EAT o AT I8 (I ] S22 24 /N
Requirement E3k

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.

70 R S AR R I AR ARG 5 7 RN TR, e K.
T.8. Forced discharge &8

Test method MR %

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

TSI EGIRE T 5 12V B H AR R IR RS 40 PR IR 55 T 1325 7 25 0 1R B DR TBCHRL IR I 2% 1 T i
JECH o

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
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Lithium Battery UN38.3 Test Report
rated capacity divided by the initial test current (in ampere).
BURE HLE 5 — 3 24 /IR R B S 8 R B DL 9 B RIE R/ NTBOR L . B RS T RN ] (LA Dy
h) 25T BRSO E 25 5 o LU W AR TR FELRL (BB A
Requirement E3k

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

J5 L BT HE A NAE ARG I R T AR R 7 R NTERR AR, ToikE K.
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V. Test Procedure JRAKRE

Lithium Battery UN38.3 Test Report

Marking
FriRFEdh

A

y

Pretreatment
Thisb 2E

A 4

A

A

A4

Samples of #£ i
BO1#~B10#

Samples of #£ i
CO1#~C10#

Samples of #£ i
B11#~B18#

Samples of #£
C11#~C30#

\ 4

Altitude simulation

i AR AL

h 4

Thermal test
1B RIS

A

A 4

A 4

A 4

Vibration
PR3

Impact / Crush
P L das

Overcharge
A

Forced discharge
A 1 T

\ 4

External short circuit
AR

A

4

Finished test
56 Gl
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Lithium Battery UN38.3 Test Report

VI. Test Data Wi EIE

T.1 Altitude simulation & B

Pre-test 146 /1 After test R 5 Mass Voltage after

test/Voltage
Mass Voltage Mass Voltage loss pre-test Status

miE | oeE | R | s | PRI g g |
) V) ©) V) 0) | Boqi IR (%)

6.904 4.181 6.903 4177 0.014 99.904 Pass &%

B02 6.888 4177 6.886 4.172 0.029 99.880 Pass &%

BO3 6.918 4.179 6.917 4.173 0.014 99.856 Pass &%

BO4 6.891 4.175 6.890 4171 0.015 99.904 Pass &%

BO5 6.938 4.184 6.936 4.180 0.029 99.904 Pass &%

BO6 6.874 4.185 6.873 4.180 0.015 99.881 Pass & 1%

BO7 6.874 4.178 6.872 4.174 0.029 99.904 Pass &%

BO8 6.846 4.183 6.844 4177 0.029 99.857 Pass &%

B0O9 6.930 4.182 6.929 4.176 0.014 99.857 Pass &%

B10 6.906 4.176 6.904 4172 0.029 99.904 Pass &%

No. BO1-BO5: At first cycle, in fully charged states
%% BO1-BO5: A 17N, SEeseHUIRES

No. B06-B10: After 25 cycles ending in fully charged states

%5 B06-B10: 3 25 NNAHAM, EAEARHIRE

Notes 3:%: Atmospheric pressure K5k 3#:1.013x105Pa, Ambient temperature P55 J&: 23.1 °C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

WS, MRS, RMSL RIEE. REZAARE K.
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Lithium Battery UN38.3 Test Report
T.2 Thermal test &AL

Pre-test 146 /1 After test iR 56 5 Mass Voltage after

test/Voltage
Mass Voltage Mass Voltage loss pre-test Status

miE | oeE | R | R | PRI gy | AR
) V) ©) V) 0) | i v I (%)
6.903 4.177 6.900 4.135 0.043 98.994 Pass &%

B02 6.886 4172 6.882 4131 0.058 99.017 Pass &%

BO3 6.917 4.173 6.914 4.130 0.043 98.970 Pass &%

BO4 6.890 4.171 6.887 4.129 0.044 98.993 Pass &%

BO5 6.936 4.180 6.932 4.139 0.058 99.019 Pass &%

BO6 6.873 4.180 6.869 4.139 0.058 99.019 Pass & 1%

BO7 6.872 4.174 6.869 4.131 0.044 98.970 Pass &%

BO8 6.844 4177 6.841 4.135 0.044 98.994 Pass &%

B0O9 6.929 4.176 6.925 4.135 0.058 99.018 Pass &%

B10 6.904 4.172 6.900 4,131 0.058 99.017 Pass &%

No. BO1-BO5: At first cycle, in fully charged states
%% BO1-BO5: A 17, SEETHURE

No. B06-B10: After 25 cycles ending in fully charged states

%5 B06-B10: 5 25 MNAmHLAM, EAERHIRE

Notes ¥®: Atmospheric pressure K<k 5#:1.013x10%Pa, Ambient temperature 5 5 23.5 °C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

WS, HIbAREIE. RS R, RBERFMAE K.
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Lithium Battery UN38.3 Test Report
T.3 Vibration #%3h

Pre-test 146 /1 After test i3 5 Mass Voltage after

test/Voltage
Mass Voltage Mass Voltage loss pre-test Status

maE | oeE | R | R | PRI g py | AR
) V) ©) V) 0) | Bt (%)

6.900 4.135 6.899 4.130 0.014 99.879 Pass &%

B02 6.882 4131 6.880 4.127 0.029 99.903 Pass &%

BO3 6.914 4.130 6.912 4.126 0.029 99.903 Pass &%

BO4 6.887 4.129 6.886 4.123 0.015 99.855 Pass &%

BO5 6.932 4.139 6.930 4.134 0.029 99.879 Pass &%

BO6 6.869 4.139 6.868 4.135 0.015 99.903 Pass & 1%

BO7 6.869 4.131 6.867 4.127 0.029 99.903 Pass &%

BO8 6.841 4.135 6.840 4.129 0.015 99.855 Pass &%

B0O9 6.925 4.135 6.924 4131 0.014 99.903 Pass &%

B10 6.900 4.131 6.898 4.126 0.029 99.879 Pass &%

No. BO1-BO5: At first cycle, in fully charged states
%% BO1-BO5: A 17, SEETHURE

No. B06-B10: After 25 cycles ending in fully charged states

%5 B06-B10: 5 25 MNAmHLAM, EAERHIRE

Notes ¥®: Atmospheric pressure K<k 5#:1.013x10%Pa, Ambient temperature 55 23.1 °C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

WS, HIbAREIE. RS R, RBERFMAE K.
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Lithium Battery UN38.3 Test Report

Pre-test 146 /1 After test iR 56 5 Mass Voltage after

test/Voltage
Mass Voltage Mass Voltage loss pre-test Status

i | mE | mE | mE | TR gy | AR
) V) ©) V) ) | Boqi IR (%)

6.899 4.130 6.897 4.126 0.029 99.903 Pass &%

B02 6.880 4.127 6.879 4,122 0.015 99.879 Pass &%

BO3 6.912 4.126 6.911 4122 0.014 99.903 Pass &%

BO4 6.886 4.123 6.884 4.119 0.029 99.903 Pass &%

BO5 6.930 4.134 6.929 4.129 0.014 99.879 Pass &%

BO6 6.868 4.135 6.866 4.129 0.029 99.855 Pass & 1%

BO7 6.867 4.127 6.866 4.123 0.015 99.903 Pass &%

BO8 6.840 4.129 6.838 4.124 0.029 99.879 Pass &%

B0O9 6.924 4131 6.922 4.125 0.029 99.855 Pass &%

B10 6.898 4.126 6.897 4,122 0.014 99.903 Pass &%

No. BO1-BO5: At first cycle, in fully charged states
%% BO1-BO5: A 17, SEETHURE

No. B06-B10: After 25 cycles ending in fully charged states

%5 B06-B10: 5 25 MNAmHLAM, EAERHIRE

Notes ¥®: Atmospheric pressure K< £ 5%:1.013x10%Pa, Ambient temperature M $5 i 5: 23.0 °C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

WS, HIbAREIE. RS R, RBERFMAE K.
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Lithium Battery UN38.3 Test Report

No.
i)

Max. External Temperature
FF i 2R [ B = i B2 (°C)

Status

S

BO1

57.9

Pass &1

B02

58.1

Pass &1

BO3

57.5

Pass &%

BO4

57.8

Pass &%

BO5

58.0

Pass &%

BO6

57.7

Pass &%

BO7

57.6

Pass &%

BO8

57.9

Pass &1

B09

58.0

Pass &1

B10

57.8

Pass &1

No. BO1-BO5: At first cycle, in fully charged states
% %5 BO1-BO5: i 1 MruHAM, SEeseHURGS

No. B06-B10: After 25 cycles ending in fully charged states

%5 B06-B10: I 25 NAHLAM, EERHIRE

Notes ¥®: Atmospheric pressure K& 5#:1.013x105Pa, Ambient temperature ¥ 55 5 23.3 °C
There is no disassembly, no rupture and no fire during the test and within six hours after test.

R AE T A AT LS 6 /NI PORARAA . REEER, RAEZ K.

Report No. #7545 : NCT23045867XB1-1
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Lithium Battery UN38.3 Test Report

Max. External Temperature
FF b 2R [ i = i B2 (°C)

Status

S

23.6

Pass &1

23.8

Pass &1

24.0

Pass &%

23.4

Pass &%

23.8

Pass &%

Co6

23.7

Pass &%

co7

24.1

Pass &%

Cco8

23.6

Pass &1

Co09

23.5

Pass &1

C10

23.9

Pass &1

No. C01-C05: At first cycle at 50% of the design rated capacity
%5 C01-CO5: %5 1> 7afftrt i 3] 5001 i AUE & FoIR A

No. C06-C10: After 25 cycle at 50% of the design rated capacity

%5 C06-C10: 57 25 N7eist HiA 1 5006 tH il 7 oIk

Notes ¥#&: Atmospheric pressure K3k 5#:1.013x105Pa, Ambient temperature ¥ 55 5 23.3 °C
There is no disassembly and no fire during the test and within six hours after test.

O LE DA RS 6 /NI AR AR

Report No. #7545 : NCT23045867XB1-1
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Lithium Battery UN38.3 Test Report

No. Status
55 4R
B11 Pass &%

B12 Pass &%

B13 Pass &%

B14 Pass &%

B15 Pass &%

B16 Pass &%

B17 Pass &%

B18 Pass &%

No. B11-B14: At first cycle, in fully charged states
%% B11-B14: G 1AM, SEesmHUIRGS

No. B15-B18: After 25 cycles ending in fully charged states

%5 B15-B18: 5 25 AW, EEAHRE

Notes y#: Atmospheric pressure K 5#:1.013x10°Pa, Ambient temperature ¥ 3551 % 23.0 °C
There is no disassembly and no fire during the test and within seven days after the test.

B ORI AR 7 SR A ARARAA, R K.
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Lithium Battery UN38.3 Test Report

T.8 Forced discharge &7 B

No. Status
2 21
c1u Pass &%

Cc12 Pass &%

Cc13 Pass &%

c14 Pass &4

C15 Pass &4

C16 Pass &1

Cc17 Pass &1

Cc18 Pass &%

C19 Pass &%

C20 Pass &1&

c21 Pass &#%

Cc22 Pass &1

c23 Pass &1

C24 Pass &%

C25 Pass &%

C26 Pass &%

c27 Pass &%

Cc28 Pass &%

C29 Pass &%

C30 Pass &1

No. C11-C20: At first cycle in fully discharged states
%5 C11-C20: % 1 MARBUHAY, TR AEIRS

No. C21-C30: After 25 cycles ending in fully discharged states

%5 C21-C30: % 25 NAHA Y], BB HIRES

Notes 8. Atmospheric pressure K< E5%:1.013 X 10°Pa, Ambient temperature #3557 f&%: 23.2 °C
There is no disassembly and no fire during the test and within seven days after the test.

RLFEI AR AT S 7 R A AR, R K.
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Lithium Battery UN38.3 Test Report

VI. Conclusion it

Test item Sample number Test reference Conclusion
WA H R MRiA=% ik

UN Manual of Test and Criteria, part
Altitude simulation III, subsection 38.3.4.1 Pass

e AR UN i 36 A0 A5 7 55 01, 28 T 356 49,26 Eh%
38.3.4.1 7%

UN Manual of Test and Criteria, part
Thermal test III, subsection 38.3.4.2

T PR UN ik 56 1 4 A T 01, 56 11198 70, 55
38.3.4.2 1

UN Manual of Test and Criteria, part

Vibration s on II1, subsection 38.3.4.3
PR UN 35 36 A 4 v = M, 28 T30 40, 28

38.3.4.3 7

UN Manual of Test and Criteria, part
[II, subsection 38.3.4.4

UN 356 1 A A F M, 58 1T 3 5, 26
38.3.4.4 i

UN Manual of Test and Criteria, part
External short circuit I11, subsection 38.3.4.5

AN % UN &8 56 Al b fE 57 W, 58 TIL36 43 58
38.3.4.5

UN Manual of Test and Criteria, part

Impact/Crush III, subsection 38.3.4.6
CO1#~C10# . L 2t TIT <2
i Tk IAN UN 3 56 A BR o = 1, 28 1L 20 58

38.3.4.6 i

UN Manual of Test and Criteria, part

Overcharge [T, subsection 38.3.4.7

\ B11#~B18# . o .. .
AR UN 38 56 A0 AR v 35 0, 28 T3 70, 56
38.3.4.7 71

UN Manual of Test and Criteria, part

Forced discharge [T, subsection 38.3.4.8 Pass
N C11#~C30# S — VA St g 25
SRR UN 8 36 A AR A T2 0, 58 T3 20, 26 Hi%

38.3.4.8 71

The submitted samples were complied with the stated requirements of UN manual of test and criteria,

part I1I, subsection 38.3, the test result is qualified.

g, $RAHIARE SAAF A UN3B.3 K, IS5 &% .

Report No. i 15 4i*5: NCT23045867XB1-1 Page 19 of 23 551971 4£23 71
Hotline: 400-8868-419 http://www.ncttesting.cn




Tonhnnlnav -
il P 4 Lithium Battery UN38.3 Test Report

VII. Photo of The Sample #ME R

Model #%5: BP702030
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Lithium Battery UN38.3 Test Report
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Lithium Battery UN38.3 Test Report

Important Notice

The test report is invalid without the official stamp of NCT.

ARG FJE NCT # 55 6AK.

Nobody is allowed to photocopy or partly photocopy this test report without written permission
of NCT.

R NCT Hhf R, S S AR o

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
AR A BN RN MR AL TR

The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

AL, SHl. SH. B W BOMEREEATE B RS B
Objections to the test report must be submitted to NCT within 15 days.
R A A R TR 2 H R 15 KA AR A R .

The test report is valid for the tested samples only.

AR A O IR A R

The Chinese contents in this report are only for reference.

A RSN E S %

*xxxx*End of Report ?&%%ﬁ‘{‘******
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